
ORIGINAL 

. STEPHEN A. ECENIA 

RICHARD M. ELLIS 

KENNETH A HOFFMAN 

THOMAS W KONRAD 

MICHAEL G. MAlDA 

MARTIN P. McDONNELL 

J STEPHEN MENTON 

RUTLEDGE, ECENIA, €"URNELL 82; HOFI" 
PROFESSIONAL ASSOCIATION 

ATTORNEYS AND COUNSELORS AT LAW 

POST OFFICE BOX 551, 32302-0551 
215 SOUTH MONROE STREET, SUITE 420 

TALLAHASSEE. FLORIDA 32301 -1 841 

TELEPHONE (850) 681 -6788 
TELECOPIER (850) 681 -651 5 

R DAVID PRESCOTT 

HAROLD F X. PURNELL 

MARSHA E. RULE 

GARY R. RUTLEDGE 

GOVERNMENTAL CONSULTANTS 

MARGARET A. MENDUNI 

M LANE STEPHENS 

December 11,2003 

Ms. Blanca Bayo, Director HAND DELIVERY 
Commission Clerk and Administrative Services 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
[...]
any alleged violations and/or incidents of non-compliance of certain conditions of the DEP Pennit, 
statutes, rules and/or other reguIatory requirements at the Charlotte County System. 

4. Charlotte agrees that except for the DEP Proceeding, there are no other Roceedings 
pending regarding the. Charlotte System, that they are not aware of any other Proceedings that could 
arise, and that they will not instigate or initiate any Proceeding on or before Closing.. 

5.. Charlotte covenants and agrees with Florida Water that Cbmlotte will do, execute, 
acknowledge and deliver or cause to be done, executed, acknowledged and delivered any and a l l  
such fiutber acts, instruments, papers and documents, as may be necessary, proper or convenient to 
carry out and effectuate the intent a d  purposes of this Certificate. 

6. This Certificate incorporates by reference. all defitiom, tenns, provisions, conditions 
and hitations set forth in the Acquisition Agreement.. Ijl the. event of any conflict or hconsistency 
between the definitions, terms, provisions, conditions and limitations set forth in the Acquisition 
Agreement and those. which are set forth in this Certificate, the definitions, terms, provisions, 
conditions. and limitations set forth in this. Certificate shall supersede and prevail. 

IN WITNESS WHEFIEOF, Charlotte has caused this Assignment to be duly executed and 
entered into on the date first above written. 

CHARLOTTE COUNTY 

I I I 
B-2 



12/05/03 FRI 17:17 FAX 1 9 4 1  743 1 5 5 4  ADIIN OFFICE 

. . .  



12/05/03 FRI 17:17 FAX I 9 4 1  743 1 5 5 4  ADMIN OFFICE 

B m t  Store: 

1. Wastewater Treatment Plant Capacity.. 
2.. Capacity of Percolation ponds. 
3.. Corrosion on the WWTP, 
4.. Water Plant Capacity. 
5. Water production quantity or sufficiency of existing wells. 

Deep Creek:. 
6.. Low pressure. 
7. water liae capacity 
8, hflowneeds 

General. 

9, any issues or. projects. mentioned in Florida Water’s proposed 5 year capital budget, a .  
copy of which is attached to this Certificate. 

B -4. 



12/05/03 FRI 17:17 FAX 1 9 4 1  743 1554 ADMIN OFFICE 

I 

I .  

EXHIBIT '%" 

CONSENT ORDER 

BEFORE THE STATE OF FLORIJIA 
DEPARTMENT OF E " M E N T A L  PROTECTION 

In re:.Bumt Store W'WTP Facility, 1 
Permit No. FLA014083. 1 

1 
OGC ETLE NO. 

CONSENT ORDER 

Protection ("Departmeut") and Charlotte Caunty, Florida (the "Countyl') to reach settlement of 
certain matters at issue between the Department and the County.. 

This Consent Order is entered into. between the State of Florida Department of Ehviromentd ' 

1. The Department lknds, and the County admits, the following: 

(a) The Department is the administrative agency of &e State of Florida having the 
power and duty to protect Florida's air and water resources and to administer and eaforce the 
provisions of Chapter 403, Florida Statutes, and the rules promulgated thereunder, in Title 62, 
Florida Administrative Code. The Department has jurisdiction over the matters addressed in this 
Consent Order.. 

(b) The County is a political subdivision of fie State of Florida, and operates a 
pubXc water and wastewater utility system in Charlotte County, Florida. 

(G), At this t h e ,  Florida Water Services Corporation (the "Permittee") is the 
current permittee and owner, and is responsible for the operation, of the Burnt Store Wastewater 
Treatment Plant, a 0.250. MGD three month average daily flow extended aemtion domestic 
wastewater treatment facility (the "Facility") discharging chlorinated effluent to percolation ponds.. 
The Facility is located at 17430 Burnt Store Road, Punta Gorda, Florida 33955; Latitude: 26' 46' 18" 
N, Longitude 82" 02' 00" W. The Permittee operates the. Facility under Department Permit No. 
FLA014083, which is scheduled to expire on April 16,2007. 

(d) The County does not cwxently own, and is not otherwise responsible for, the 
Facility. However, the County is considering acquiring the Facility from the Permittee, with an 
anticipated closing date of December 12, 2003. Accordingly, this Consent Order s b d  not be 
binding upon the. Department or the County, unless and until the County acquires the Facility- 
Further, because the Permittee is not a party hereto, this Consent Order, and any terms, conditions, 
and/or determinations contained hereh, are. without prejudice to the Permittee, but the Department 
and t he  County each reserve any md all rights against the Permittee.. 

(e) Oh October 17, 2003, the Department issued a Compliance. Evaluation 
Inspection ('CEI"). report, which identifies certain apparent violations a n d h  incidents of non- 
compliance concerning the Facility. , 

(f) In conducting its pre-acquisition due diligence activities, the County has 
identified additional apparent violations and/or incidents of non-compliance concerning the Facility. 

B-5 



12/05/03 FRI 17:18 FAX 1 941 743 1554 
I 

ADHIN OFFICE a 0 3 4  

In a good faith effort to. cooperate and work with the Department to bring the Facility into 
compliance, the County has disclosed these matters to the Department. 

Based on investigations conducted by the Department, it appears that the. 
Facility may cwently be in violation or non-compliance of certain conditions. of its. permit(s), 
statutes, rules mdor other regulatoryrequirements, all ofwhich are addressed in this Consent Order- 
Although the County did not cause and is not responsible. for said VioIations and non-compliance, 
within a reasonable period of t ime after acquiring the Facility the County is prepared to expend 
substantid sums to bring it into compliance, and has worked cooperatively with the Department to 
establish a reasonable and mutually acceptable schedule to attain such compliance. 

(g) 

(h) lh addition, the parties anticipate that after the County acquires and begins. 
operating the Facility, the Department or the County may identifjr or encounter other. violations M 
incidents of non-compliance caused by the actions or inactions of the Fac.@y‘s, prior owner(s), and 

In an effort to expedite and faditate the County’s good faith desire to bring 
the Facility.into compliance with applicable. laws and regulations within a reasonable period of time, 
and to avoid Iitigahn, the Department and the County intend that this Consent Order shall achieve 
an amicable resolution of dl matters addressed by this Consent Order, contingent upon the County 
acquiring the. Facility- 

:.the parties intend this Consent Order to govern such matters. 

(i) 

2, The Department k d s  that the foUowing items appear to be violations andor incidents 
of non-compliance at the Facility: 

(a). Failure to meet &e enforceable. schedule. for construction of new wastewater 
treatment facilibes and attainment of associated new operating levels by deadlines established in the 
permit as contained in Article VI -, SCHEI>mS. The following implementation steps and 
completion dates were not obtained by. the. Pennittee:. 

Item Implementation Step 

1 
3 

4. 

5 

Initiate construction of substantial modification 
Complete construction of substantial modification to 
treatment plant. 
Plant operational level attained (for discharge to 
percolation ponds).. 
Plant operational level attained (for discharge. to 
reuse R-002). 

Completion Date 

September 30, 2002 
July 3 1,2003 

August 3 1,2003. 

Prior to placing public. Access . 
Reuse System in Operation 

Item 3 above is desmibed in the, permit as the following: “Construct a substantial. modification to the 
existing plant consding of installing two aeration basks for a total of 3O0,OOO gallons of aeration 
volume, one clarifier, 4 filter disks, one filter mudwell and two chlorine contact chambers. Under. 
t he  substantial modification the existing sand filtedbackwash holding facilitywill be abandoned and 
the existing gas chlorination system will be converted to a sodium hypochlorite feed system. 
Additional piping and ancillary support equipment are to be installed to integrate existing treatment 
plant equipment with the proposed substantial modification of the plant. Corrosion deterioration 
conditions noted that exist within the existing plant are to be repaired to ensure contihued structural 
integrity of the plant so it can be operated as intended. The substantially modified beatment p l a t  
Will be a 0.500 MGD three-month average daily, TMADF, conventional activated sludge domestic 
wastewater treatment plant.” 

B-6 



12/05/03 FRI 17:18 FAX 1 941 743  1554 ADMIN OFFICE 

(b) Failure to develop and implement and report upon a wastewater reuse plan as 
mandated in the facility permit as described in Article VI - SCHEDWES.. The following 
implementation steps and completion dates were. not bbtahed by the Permittee: 

Item Implementation Step. Completion Date 

1 Submit Reuse operational protocol, Within 270. days after issuance 
date of p d t  [Jan. 12,20031. 

2 Within 270 &ys after issuance 
date of permit. [Jan. 12,2003]. 

3 Within 270 days after issuance 
date of permit. [Jan. 12,2003j 

Provide reuse. agreement with partylparties to. where 
reuse water is to be disposed of. 
Provide a copy of the operations and maintenance 
manual for the reuse disposal customers.. 

No evidence was uncovered to. confirm that Items 1,2, or 3 above,have been completed as of the date 
of this Consent Order. Further, no evidence has beenuncovered to demonstrate that agreements with 
the proposed slow-rate reuse customers are being negotiated after &e: issuance. of the permit. 

(c) Viohtion(s) of the three month average dady flow (TMADF).permitlimitation 
of 0.250 MGD until the substantial modifications to the plant are completed.. The pennit states: 
“Operate an existing 0.250. MGD. three month average daily flow, TMADF, extended aeration 
domestic. wastewater treatment plant consisting of a manually cleaned influent bar screen with 
bypass channel, 200,000 gallon flow equalization basin, 187,000 gallons of aeration volume, dual 
blower-motor assemblies, single clarifier, gas chlorination system, chlorine contact chmba, back- 
washable sand filter, backwash holding facility and an aerobic digester.” During the month of March 
2003, the TMADF permit limit for the. existing treatment plant was exceeded.. 

Failure, to. meet the pennit requirement to fence the. plant site as required by. 
Artkle. VII -. O m R  SPECIFIC CONTLTIONS, ITEM1 0, “The treatment facility, storage ponds, 
rapid infxltrdon basins, and/or infiltration trenches shall be enclosed with a fence or otherwise 
provided with fkatures to discourage the entry of animals andunauthorized persons.”. The treatment 
and on-site disposal facilities are only partially fenced, . 

(d) 

3. Having reached a resolution of the matter, contingent upon the County’s ultimate 
acquisition of the Facility, the Department and the County mutually agree, and the Department 
hereby QRDERS, that subject to the terms and conditions of this Consent Order, the County+upon 
acquiring the Facility, shall comply with the following corrective actions within the stated time 
periods: 

(a) The County will complete consbmtion of the treatment facility expansion as 
described in the permit and paragraph 2(a) ofthis Consent Ordm by July 31,2004 and attain the 
required plant operating level of 0.500 MGD TMADF by August 3 1,2004. The permit does not 
allow operation of the plant at the 0.500 MGD TMADF until additional disposal capacity is 
obtained.. The County will also. complete known corrosion damage repairs within 90 days of 
attaining the required operating level. 

(b) The County will complete the reuse operational protocol for the treatment 
facility within 6 months of completing the facility upgrade described in. paragraph 3(a). The County 
will seek reuse agreements with local water users and seek the assistance of the. local water 
management districts and the Department to help ensure success. The County will develop. 
operations and maintenance manuals(s). for all water reuse customers. In recognition of the current 

B-7 



12/05/!3 FRI 17:19 FAX 1 941 743 1 5 5 4  ADMIN OFFICE 
r 

"036 

limited number of putential reuse customers, the' extent of negotiation that will be required with 
potential customers, the design and construction of transmission and reuse storage facilities, and the 
required permitting that must be obtained the County will be granted 24 montbs afker. substantial 
completion of the facility upgrade. to complete these tasks. The permitted capacity of the. plant will 
be. dependent on the treatment capacity of the plant and disposal capacity. 

(c) Within nine (9) months of acquiring and assuming operation of the Facility, 
the County shall design, procure and install facility fencing in accordance with h e  requirements of 
pexmit condition No. VUI. 10. 

The County. will continue to  report monthly average flow values but the 
existing permit limit for the three.month average daily flow ( T W F )  limit will be waiveduntilthe 
completion of construction and attainment of the required operating level described in paragraph 

.3(a). , The County shall report to the Department within forty-eight (48) hours, any Row excess of 
the 0.250 MGD dairy flow. 

(d) 

(e) The Department understands the critical nature ofmodimg the. existing deep 
well permit. The. deep well is currently permitted for: brine disposal fiom the Burnt Store Water 
Treatment Facility at the rate of 0.564 MGD.. , Charlotte County Utilities desires to augment the 
existing wastewater treatment disposal capacity with unused capacity of the deep well. The 
permittee hadwill submit an application to modify the deep. well permit to allow. for the disposal of 
treated wastewater, The Department agrees to expedite its review. of the permittee's application such 
that its proposed agency action shall be issued within 30. days of said application being declared 
complete by the Department or the County. 

(E) The Countyrecognizes aneed to increase the allowable application rate for. the 
rapid infiltration basins. Therefore, within 120 days of acquiring and assuming operation of the 
Facility, the County shall conduct an evaluation of the rapid fitration basins to determine the 
feasibility of re-rating this effluent disposal process above the. existing 0.250 MGD limit. 

4. E, after acquiring the Facility, the County or the Department identifies or encounters 
any other violations or incidents of non-compliance caused by the actions or inaCtions of the 
Facility's prior owner(s), which are. not already addressed by this Consent Order, it shall provide the 
other party with written notification of such violations or other incidents of non-compliance, w i k  
five (5) days of the discovery of same. Upon such notification, the. Department shall propose a 
reasonable. schedule. and corrective action for the County to take in order t o  bring the Facility into 
compliance, which schedule and corrective action shall be considered proposed agency action for 
purposes of Sections 120.569 and 120.57, Florida Statutes.. 

5 .  Upon a showing of good cause, the County may request the Department to grant a 
reasonable extension of any deadline or other time period set forth in t h i s  Consent Order, which 
request shall not be unreasonably denied by the Department. Such request shall be in Writing, and 
the deadline or other time period shall be tolled while the Department considers and takes final 
action on the request The Department's proposed denial of such request shall be considered 
proposed agency action for purposes of Sections 120.569 and 120.57, Florida Statutes. 

The County shall allow all authorized representatives of the Department access to the 
Facility at reasonabIe times for the purpose of determining compliance with the terms of this Consent 
order and the d e s  and statutes of the Department.. 

6,  

B-8 



12/05/03 FRI 17:20 FAX 1 941 743 1554 ADMIN OFFICE 
a .  

7. All submittals and notifications required by this Consent Order to be submitted to the 